



ATEJA®
FURNISHING AND CONTRACT FABRICS MANUFACTURER
PT. ATEJA TRITUNGGAH CORPORATION



LABORATORY TEST REPORT - AT WORK* BOND

Type : ICELAND No. 020
Brand : LORENZIA
Width : 170 CM

Report No. : 06/ISO/QC/965
Date : December 28, 2006

No	TEST ITEM	TEST RESULT
1	Composition	Polyester 100 %
2	Tensile Strength (EN ISO 13934-1) - Warp - Weft	1,100 N 1,000 N
3	Tear Strength (EN ISO 13937-3) - Warp - Weft	124 N 121 N
4	Seam Slippage (prEN ISO 13936-2) Load applied 180 N - Warp - Weft	10 mm 10 mm
5	Colour Fastness to Rubbing (EN ISO 105-X12) Dry Rubbing Warp Weft Wet Rubbing Warp Weft	4 - 5 4 - 5 4 - 5 4 - 5
6	Colour Fastness to Light (BS 1006 : B01)	5
7	Abrasion Resistance (BS EN 14465:2003 Annex A)	70,000 rubs

Approved by,

Ir. Agus .S Tjandra
Director

PT. Ateja Tritunggal Corporation

Herman
QCD - Testing